At risk populations:
People of First Nation and
South Asian ancestry
(consideration for screening
at an earlier age)
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Initial Screening of
lipids - Who to screen:
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Diseases: RA, SLE, psoriatic
Modifiable: smoking, arthritis, ankylosing
diabetes, hypertension, spondylitis, inflammatory
obesity bowel disease, COPD, HIV
| \_ | infection, CKD, AAA, ED* |
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*RA- Rheumatoid arthritis, SLE-Systemic lupus erythematosus, COPD-Chronic obstructive pulmonary disease, HIV-Human immunodeficiency virus, CKD-Chronic kidney disease,
AAA-Abdominal aortic aneurysm, ED-erectile dysfunction
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What and how to screen?
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Lab tests: Complete
History and Exam LDL, HDL, TG, Framingham Risk
glucose, eGFR Score
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FRS* < 5%

*FRS-Framingham risk score

Repeat above Lab
tests every 3-5 years
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FRS 25%

Repeat above lab
tests every year
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Treatment stratified by Risk
Features
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Low Risk Intermediate Risk
-No high risk features -No high risk features
-FRS < 10% -FRS 10-19%
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LDL < 5Smmol/L LDL 2 5 mmol/L LDL > 3.5 mmol/L LDL<3.5mmol/L | ‘.
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oditication Modification Modification

No Statin Therapy Statin Therapy

No Statin Therapy
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High Risk
-FRS 2 20%
-clinical vascular dz
-AAA

- Diabetes > 40 yrs, or >15 yrs duration and age

NG

230 yrs or microvascular dz
-CKD
-High risk HTN
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Health Behavior
Modification

Statin Therapy




Niacin

Normal dosing /day
Niacin 1-3g
Niaspan 0.5-2g
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Drug Therapy
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Other therapies
Statin Therapy o e veed i
FIRST LINE combination with
statins if necessary
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Bile Acid and/or
. Cholesterol Absorption Fibrates
Normal dosing /day el e
Atorvastatin 10-80 mg
Fluvastatin 20-80 mg N~ < N 4
Lovastatin 20-80 mg
. e ™
Pravastatin 10-40 mg | |
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Rosuvastatin 5-40 mg Normal dosing /day Normal dosing /day
Simvastatin 10-80 mg Cholestyramine 2-24 g Bezafibrate 400mg
Colestipol 5-30 g Fenofibrate 48-200mg
Ezetimibe 10 mg Gemfibrozil 600-1200mg
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Health Behavior

Modification
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- . Psychological Smoking/Alcohol
Nutrition Exercise Factors consumption
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T | Smoking cessation
- ress managemen
1)moderate caloric intake . strongly
NP at least 150 EEDleUE T encouraged -
2)diet rich in vegetables, Recommended : optimize quality of
fruit, whole grain cerelas diets: minutes of 2 |-fq U pharmacologic
and p:)Iy & mono-saturated moderate to e therapy
Mediterranean, i i i .
vigorous intensity
fats . \ J encouraged if
Portfolio, DASH to aerobic activit g
3)avoid trans fats improve lipid S0 el I bOLZtS necessary
4)daily fibre intake >30g profileCsV%r filskcrease of 10 minutes or Limit alcohol
5)limit cholesterol intake to more intake to 1-2
200mg daily drinks or less per
] 4 day
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